
Puncher Mega

Puncher Nish

Puncher Np-01

Puncher Np-03

Puncher Mortal

Puncher Mortal X

Puncher Reborn

PCP
AIR RIFLES



Mega 12
Nish S 14
Np-01 16
Mortal 18
Reborn 20IN

D
E

X

Welcome - About Your Airgun

Warning

General Parts Explanation

Demond and General İnformation

Dissamble The Barrel

Filling The Magazine

Mechanism Parts and Part Numbers

2
3-4
5-6
7-9
10
11
12-21

Warranty Certificate 22



WARNING!

Kral Arms

2



WARNING!

3



WARNING!

4



GENERAL PARTS
EXPLANATION 

Adjustable butt-pad

1

1

10

11

3
2

2

3

4

5

6

7

8

9

4

5
6

7
8

9

10

Adjustable air pressure valve

Barrel crawn and outher protection

Filling SideManuel cocking with side ergonomic jimmy

Otomatic or new generation
mechanically indexed magazine Manuel safety

Squeeze distance and
clearnance adjustable trigger

Manometer

Bipod screw and picatinny

Air Tank

11

1

2

3

4

5

9

10

Adjustable air pressure valve

Barrel crawn and outher protection

Filling Side

Reddot

Otomatic or new generation
mechanically indexed magazine

Manuel safety

Adjustable trigger

8 Manometer

6

7 Bipod screw and picatinny

Air Tank

Adjustable butt-pad11

13 Receiver 
fixing screw

Cheek piece 
adjust button

Telescopic stock14

15 Telescopic 
stock adjust button

Adjustable cheek piece16

1
10

11

3

2

4

5

6

12 8 7
9

1314

15

16

12

NISH S

NP-01

5



5

6

7

8

9

10

Barrel crawn and outher protection

Filling Side1

2

3

4

Adjustable air pressure valve

Manuel cocking with side ergonomic jimmy

Otomatic or new generation
mechanically indexed magazine Manuel safety

Adjustable butt-ped

Squeeze distance and
clearnance adjustable trigger

Manometer

Bipod screw and picatinny

Air Tank

1

10

11

3

2

4

5

6

7
8

9

11

5

6

7

8

9

10

Filling Side1

2

3

4

Adjustable air pressure valve

Barrel crawn and outher protection

Manuel cocking with side ergonomic jimmy

Otomatic or new generation
mechanically indexed magazine

Manuel safety

Squeeze distance and
clearnance adjustable trigger

Manometer

Bipod screw and picatinny

Air Tank

11 Butt-pad

1

10

11

3
2

4

5
6

789

12

8

9

10

1

2

3

4

5

Adjustable air pressure valve

Shrouded barrel

Filling Side

Manuel cocking with side ergonomic jimmy

Otomatic or new generation
mechanically indexed magazine

Manuel safety

Butt-pad

Squeeze distance and
clearnance adjustable trigger

Nanometer

7 Bipod screw and picatinny

13

14

6 Air Tank

Telescopic 
stock adjust button

11

1
10

11

3
2

4

5
6

7
89

12
13

14

Cheek piece 
adjust button

Adjustable cheek piece

6



DEMOND AND GENERAL
 INFORMATION

The carbine stock ( monoblock ) side of your 
shotgun has been balanced from center of 
gravity, positioned not to be subject to 
pressure or impact and dixed with a single 
allen head screw.You can remove easily with 
the help of 4 allen.                                

You can adjust the trigger movement 
distance without disassembling the 
shotgun but only through the bellow 
of the trigger guardrail(see picture 1) 
and adjust the hammer falling through 
inner trigger set screw

Safety “F” position means ready to fire.
Safety “S” position means not ready to  

the fire.

SEPARATING THE BODY

TRIGGER ADJUSTMENT

SAFETY

7



The new genaration mechanic magazi-
ne can be attached and removed from 
the right side.The magazine that has 
run out of pellet will not permit new 
charge.

MAGAZINE PLACEMENT

8

Manometer might vary based on the 
puncher models.(air tank vertical to the front 

or body side).

Barrel tightness o rings are three totally 
and 2 of them are outside while 1 is 
inside.In case of deformation, please 
replace with the spare o ring that are 
available inside the packaging.

MANOMETER

POWER ADJUSTMENT

DEMOND AND GENERAL
 INFORMATION



The filling outlet is located at the tip 
of the air tube.Assemble the hose 
with the filling jack that is provided 
free of charge inside the box as a 
standard.If you hear sound of air 
during the first fiiling, move the jack 
and enabled the orings to be 
air-proof.(if the leakage continues, o 
rings might be deformed

Single shot kit is a part that can be 
attached and removed only from the
right side. 4.5mm (0.177) can be used with 
di�erent sizes of kit while 5.5mm (0.22) 
and 6.35mm (0.25) can use the same kit.

FILLING THE AIR TANK

SINGLE SHOT ASSISTANT

9

DEMOND AND GENERAL
 INFORMATION



1. 2.

DISSAMBLE THE BARREL

Dissamble the assemble
screw of the receiver.(screw1)

10

Barrel tightness o rings are three totatlly and 2 of them are outside (Şekil 2) (Şekil 3 )
while 1 inside. (Şekil 1). Incase of deformation , please replace  with the spare o rings that are

available inside the packaging. 

Remove the barrel slowly.

Dissamble the assemble
screw of the receiver(screw2).



FILLING THE MAGAZINE

Rotate the idle front cover in the direction of the arrow ( clockwise).

Once the glass cover hits are last point, prevent the pushing force of the spring and switch
 the Pellet to �irst bed(see picture 4).Once the �irst pellet prevents the rotation of the inner

turret, move the glass cover on the contrary direction and �ill the turret.

Note: It will prevent the assembly of turret system, do not force.
To watch the video, please visit www.kralarms.com  

1 2 3

4 5 6

11



MEGA

MECHANISM PARTS AND
PART NUMBERS

M3

M4

M7

M8

M9
M15 M16

M12PM

M10PM

M14PM
M53 M5

M6M11PM

M17 M18 M19
M13PM

M40

M41

M39

M32

M29

M30

M33 M34
M35

M31

M36M37

M38

M48

M25

M28PM

M20PM

M24

M21

M22

M23

12

BR05PM

BR07
BR06

BR08
AT17

AT18PM AT15

AT16PM

AT22

AT24
AT23

AT21

AT20

AT5PM

AT27

AT27

AT3
AT4

AT28
AT29

AT3
AT4

AT30
AT7

AT14PM AT31 AT32

AT33

N01

N02

K32PM

K12

K13

N05

N04

N21

N22



N01 Bu� Pad Screw
N02 Bu� Pad
N04 Mega Receiver Fixing Screw
N05 Mega Receiver Fixing Pulley
N21 Trigger Guard Screw
N22 Trigger Guard

K12N Pica�nny Assemble Nut
K13N Pica�nny Assemble Screw

K32PM Mega Walnut Stock
M3 Cocking Lever Fixing Screw
M4 Cocking Lever Fixing Nut
M5 Cocking Lever Combina�on Screw
M6 Cocking Lever Connec�ng Part
M7 Connec�ng Pin
M8 Needle 
M9 Needle Connec�on Part

M10 PM Hammer Spring
M11 PM Cocking Lever
M12 PM Hammer Power Se�ng Nut
M13 PM Safety
M14PM Hammer

M15 Needle Connec�on Part Spring
M16 Needle Spring Set-Screw
M17 Safety Set-Screw
M18 Safety Spring
M19 Safety Ball

M20PM Receiver
M21 Adjustable Power Set-Screw
M22 Adjustable Power Spring
M23 Adjustable Power Pin
M24 Receiver Set-Screw
M25 Adjustable Power O-Ring

M28PM Adjustable Power Bu�on
M29 Trigger Spring
M30 Inner Hammer Spring
M31 Locking Spring

M32 Trigger
M33 Inner Hammer 
M34 Loading Part
M35 Inner Hammer Holder
M36 Inner Hammer Cover
M37 Inner Hammer Adjustment Set-Screw
M38 Trigger Group Fixing Pins
M39 Trigger Wire
M40 Trigger
M41 Trigger Set-Screw
M48 Valve Block Fixing Set-Screw
M53 Hammer to Receiver Screw

BR05PM Barrel
BR06 Barrel Inner O-ring
BR07 Barrel Outer O-ring
BR08 Flash Hider
AT3 Air Tank Front Valve Block O-ring(1)
AT4 Air Tank Front Valve Block O-ring(2)

AT5PM Air Tank Pipe
AT7 Filling Port Valve Block O-ring

AT14PM Filling Port Block Cover
AT15 Valve Block O-Ring

AT16PM Valve Block
AT17 Long Valve

AT18PM Long Valve Spring
AT20 Manometer
AT21 Manometer Lower O-Ring
AT22 Safety FixinG Part
AT23 Safety Lower O-Ring
AT24 Safety Pulley
AT27 Valve Block Cover
AT28 Short Valve
AT29 Short Valve Spring
AT30 Filling Port Block
AT31 Barrel Ring O-Ring
AT32 Tight Ring
AT33 Tight Ring Set-Screw

MEGA

MECHANISM PARTS AND
PART NUMBERS

13

K13N



MECHANISM PARTS AND
PART NUMBERS

14

NISH S

M12

M10

M53

M24

M21
M22
M23

M28N

M25

M48

M38 M17
M18N
M19

M8N
M7N

M15NM16

M14N

M20N

N08
N09

N10

N11

N12

N13

N14

N15

N16

N17

N20

N18

N19

N04

N05

N06 
N07

BR05N

BR06
BR07

BR08
AT17

AT18N AT15

AT16N

AT22

AT24
AT23

AT21

AT20

AT5N

AT27

AT27

AT3
AT4

AT28
AT29

AT3
AT4

AT30
AT7

AT14N AT31 AT32

AT33



N01 Bu� Pad Screw
N02 Bu� Pad
N03 Nish Wood Stock
N04 Receiver fixing Screw 
N05 Receiver Fixing Pully

K12N Pica�nny Assemble Nut
K13N Reciver Fixing Screw
N04 Receiver fixing Screw 
N05 Receiver Fixing Pully
NO6 Synthe�c Stock
NO7 Synthe�c Stock
NO8 Connec�ng Pin Part
NO9 Cocking Lever Part
N10 Cocking Lever
N11 Trigger Spring
N12 Trigger
N13 Trigger Se�ng Set-Screw
N14 Safety Wire
N15 Safety
N16 Safety Part
N17 Safety to Receiver Fixing Screw
N18 Inner Hammer Se�ng Set-Screw 
N19 Inner Hammer 
N20 Inner Hammer Spring
M7N Connec�ng Pin
M8N Needle 
M10 Hammer Spring
M12 Hammer Power Se�ng Nut
M14N Hammer
M15N Needle Spring
M16 Needle Spring Set-Screw
M17 Safety Set Screw

M18N Safety Spring
M19 Safety Ball

M20N Receiver

M21 Power Se�ng Set-Screw
M22 Power Se�ng Spring
M23 Power Se�ng Pin
M24 Receiver Set-Screw
M25 Power Se�ng O-Ring

M28N Power Se�ng Bu�on
M38 Trigger Group Fixing Pin
M48 Valve Block Fixing Set-Screw
M53 Hammer to Receiver Screw

BR05N Barrel
BR06 Barrel Inner O-ring
BR07 Barrel Outer O-ring
BR08 Flash Hider
AT3 Air Tank Front Valve Block O-ring(1)
AT4 Air Tank Front Valve Block O-ring(2)

AT5N Air Tank Pipe
AT7 Filling Port Valve O-Ring

AT14N Filling Port Block Cover
AT15 Valve Block O-Ring

AT16N Valve Block
AT17 Long Valve

AT18N Valve Spring
AT20 Manometer
AT21 Manometer Lower O-Ring
AT22 Safety Part
AT23 Safety Lower O-Ring
AT24 Safety Pully
AT27 Valve Block Cover
AT28 Short Valve
AT29 Short Valve Spring
AT30 Filling Port Block
AT31 Barrel Ring O-Ring
AT32 Tight Ring
AT33 Tight Ring Set-Screw

NISH S

MECHANISM PARTS AND
PART NUMBERS

15



NP-01

MECHANISM PARTS AND
PART NUMBERS

16

K28NP

N05

N10NP

N06

N07

N08

BR5 NP

BR7
BR6

BR15

AT22

AT24

AT23

AT5NP
AT15

AT3 AT4

AT16NP AT17

AT18NP
AT27

AT29

AT28

AT3

AT4

AT7

AT14NP
AT30NP

AT21

AT20

TK1 TK2

TK3

TK4

TK5NP1

TK6

TK7

TK8
TK9

TK10
TK11

TK12

TK21

TK22

TK23

TK24

TK25

TK27

TK28

M3

M4

M11NP

M21

M22

M23

M24

M5

M7NP

M8

M6

M9 M15 M16

M12
M10NP M14NP

M28NP
M25 M48

M20NP

M38

M36
M31

M30M29

M32NP

M33
M34

M35

M37

M17 M18 M19

M13NP

M53

M52 M49

M51

M50

M40
P07NP

P06NP

P05NP P04NP

P10NP

P09NP

M39

M32M
M41

M59

M60



TK1 Bu� Pad
TK2 Bu� Pad Fixing Part
TK3 Bu� Pad Log Pin
TK4 Tac�cal Stock

TK5NP1 Tac�cal Fixing Tube
TK6 Cheek Piece
TK7 Cheek Piece Bu�on
TK8 Cheek Piece Fixing Screws
TK9 Cheek Piece Bu�on Spring

TK10 Cheek Piece Stock Right
TK11 Cheek Piece Stock Le�
TK12 Cheek Piece Stock Nuts
TK21 Lock Pin
TK23 To and Fro Bu�on Pin
TK24 To and Fro Bu�on Spring
TK25 To and Fro Bu�on Bu�on
TK27 Tac�cal Stock Fixing Nut 
TK28 Tac�cal Stock Fixing Screw
N05 Pulley
NO6 Lower Pica�nny
NO7 Lower Pica�nny Screw
NO8 Lower Pica�nny Nut

N10NP Stock fixing Screw 
K28 NP Stock

M3 Cocking Lever fixing Screw 
M4 Cocking Lever Fixing Nut
M5 Cocking Lever Combina�on Screw
M6 Cocking Lever Connec�ng Part

M7NP Connec�ng Pin
M8 Needle 
M9 Needle Connec�on Part

M10NP Hammer Spring
M11NP Cocking Lever

M12 Hammer se�ng screw
M13NP Safety
M14NP Hammer

M15 Needle Connec�on Part Spring
M16 Needle Spring Set-Screw
M17 Safety Set-Screw
M18 Safety Spring
M19 Safety Ball

M20NP Receiver
M21 Adjustable Power Set-Screw
M22 Adjustable Power Spring
M23 Adjustable Power Pin
M24 Barrel Fixing Set-Screw
M25 Adjustable Power O-Ring

M28NP Adjustable Power Bu�on

M29 Trigger Spring
M30 Inner Hammer Spring
M31 Locking Spring

M32NP Trigger
M33 Inner Hammer 
M34 Loading Part
M35 Inner Hammer Holder
M36 Hammer Holder Cover
M37 Hammer Holder Adjustable Set-Screw
M38 Trigger Group Fixing Pin
M39 Trigger Wire
M40 Trigger
M41 Trigger Set-Screw
M48 Valve Block Fixing Set-Screw
M49 Loading Part Screw
M50 Trigger Loading Part
M51 Trigger Wire Nut
M52 Trigger Loading Part Pin
M53 Hammer to Receiver Screw
M59 Trigger box
M60 Trigger Box Fixin Screw

P04NP Pulley
P05NP Trigger Spring
P06NP Folding Stock Connec�ng Pin
P07NP Trigger Wire
P09NP Short Pin
P10NP Long Pin
BR5NP Barrel

BR6 Barrel Outer O-ring
BR7 Barrel Inner O-ring

BR15 Barrel Nut
AT3 Air Tank Front Valve Block O-ring(1)
AT4 Air Tank Front Valve Block O-ring(2)

AT5NP Air Tank Pipe
AT7 Filling Port Valve Block O-ring

AT14NP Filling Port Block Cover
AT15 Valve Block O-rings

AT16NP Valve Block
AT17 Long Valve

AT18NP Long Valve Spring
AT20 Manometer
AT21 Manometer Lower O-Ring
AT22 Safety FixinG Part
AT23 Safety Lower O-Ring
AT24 Safety pulley
AT27 Valve Block Cover
AT28 Short Valve
AT29 Short Valve Spring

AT30NP Filling Port Block Valve

NP-01

MECHANISM PARTS AND
PART NUMBERS

17



MORTAL

MECHANISM PARTS AND
PART NUMBERS

18

TK15
TK16

TK17TK20

M16 M21
M22

M24

M26
M25

M27
BR1

BR2
BR3

BR4

BR5

BR7

BR6AT1 AT2

AT3
AT4

AT4

AT5

AT3

AT7
AT8 AT9

AT10
AT11

AT12
AT13

AT14

AT6
AT15

AT16

AT17
AT18

AT19

AT20
AT21

AT22
AT23
AT24

EL1

EL2

EL3

EL4

EL5

EL6
EL7

EL9

EL8

EL10EL11

M21
M22
M23

M24

M30
M31

M34
M35 M36

M37

M38M

M41

M43M47

M48

M1 M2

M3

M4

M5

M6

M7

M8

M9M10

M11
M13

M14

M15

M16

M17
M18

M19
M20M

M26
M25

M27

M28

M29

M32 M33

M39

M40

M42

M45

M46

M12



MORTAL

MECHANISM PARTS AND
PART NUMBERS

19

TK1 Bu� Pad
TK2 Bu� Pad Fixing Part
TK3 Bu� Pad Log Pin
TK4 Tac�cal Receiver
TK5 Tac�cal Fixing Tube
TK6 Cheek Piece
TK7 Cheek Piece Bu�on
TK8 Cheek Piece Log Pin
TK9 Cheek Piece Bu�on Spring

TK10 Cheek Piece Stock Right
TK11 Cheek Piece Stock Le�
TK12 Cheek Piece Stock Nuts
TK13 Tac�cal Folding Pin
TK14 Tac�cal Bu� Pin
TK15 Tac�cal Folding Pin Spring
TK16 Folding Stock
TK17 Folding Stock Connec�ng Pin
TK18 Bu�on Spring
TK19 Block Fixing Stock
TK20 Bu�on
TK21 Lock Pin
TK22 Lock Fixing Pin
TK23 To and Fro Bu�on Pin
TK24 To and Fro Bu�on Spring
TK25 To and Fro Bu�on Bu�on
TK26 Tac�cal and Folding Fixing Pin
M1 Folding Connec�on Block Screw
M2 Folding Connec�on Block
M3 Cocking Lever Fixing Screw
M4 Cocking Lever Fixing Nut
M5 Cocking Lever Connec�ng Part Screw
M6 Cocking Lever Connec�ng Part
M7 Connec�ng Pin
M8 Needle 
M9 Needle Connec�on Part

M10 Hammer Spring
M11M Cocking Lever
M12 Hammer se�ng screw
M13 Safety
M14 Hammer
M15 Needle Spring
M16 Needle Spring Set-Screw
M17 Safety Set-Screw
M18 Safety Spring
M19 Safety ball

M20M Receiver
M21 Adjustable Power Set-Screw
M22 Adjustable Power Spring
M23 Adjustable Power Pin
M24 Barrel fixing Set-Screw
M25 Adjustable Power O-Ring
M26 Adjustable Power Ball
M27 Adjustable Power Spring
M28 Adjustable Power Bu�on
M29 Trigger Spring
M30 Inner Hammer Spring
M31 Inner Hammer 
M32 Trigger

M33 Inner Hammer 
M34 Loading Part
M35 Inner Hammer Holder 
M36 Hammer Holder Cover
M37 Hammer Holder f

M38M Trigger Group Fixing Pin
M39 Trigger Wire
M40 Trigger
M41 Trigger Set-Screw
M42 Trigger Guard
M43 Trigger Guard Back Screw
M44 Trigger Guard Front Screw
M45 Grip Screw
M46 Grip
M47 Grip Cover
M48 Valve Block Fixing Set Screw
BR1 Barrel Shroud
BR2 Shroud Centering O-Ring
BR3 Shroud Centering Cap
BR4 Shroud Centering Nut
BR5 Barrel
BR6 Barrel Outer O-ring
BR7 Barrel Inner O-ring
AT1 Air Tank Front Valve Block O-ring
AT2 Air Tank Front Valve Block
AT3 Air Tank Front Valve Block O-ring(1)
AT4 Air Tank Front Valve Block O-ring(2)
AT5 Air Tube
AT6 Filling Port Valce Block
AT7  Filling Port Valce O-ring
AT8 Filling Port Lower O-ring
AT9 Filling Port Set-Screw

AT10 Filling Port Spring
AT11 Filling Port Valve
AT12 Filling Port Valve O-ring
AT13 Filling Port Stock
AT14 Filling Port Cover
AT15  Valve Block O-ring
AT16 Valve Block
AT17  Long Valve
AT18  Long Valve Spring
AT19 Valve Block Stock
AT20 Manometer
AT21 Manometer Lower O-ring
AT22 Safety Fixing Part 
AT23 Safety Lower O-ring
AT24 Burst Disc
EL1 Safety Pulley
EL2 Stock
EL3 Fixing Ring Set Screw
EL4 Forend Lower Pica�nny Screw
EL5 Forend Pica�nny
EL6 Forend Pica�nny Nut
EL7 Handle Apparat
EL8 Handle Apparat Fixing Screws
EL9 Handle Apparat Fixing Nuts

EL10 Handle Apparat Pica�nny Junc�on Nut
EL11 Handle Apparat Pica�nny Junc�on Screw



REBORN

MECHANISM PARTS AND
PART NUMBERS

20

N01

N02
R01

R02

N05
K12R

K13R

M11

M12

M10

M6

M9

M8

M7
M3

M4

M5

M15

M16

M14
M53

M25
M28R

M20R

M48

M24

M21
M22
M23

M13R

M19
M18M17

M36
M37

M35

M31M34
M33

M30

M32

M29

M39

M40

M41 M38

BR1R

BR6

BR8 BR9

BR10

AT5R

AT15

AT16 AT17
AT18

AT19R
AT3 AT4

AT27 AT4

AT32R

AT14RAT34

AT3

AT28 AT29

AT35
AT36AT7 AT20R



N01 Bu� Pad Screw
N02 Bu� Pad
N05 Reborn Receiver Fixing Pulley
R01 Reborn Turkish Walnut Stock
R02 Receiver Fixing Screw

K12R Pica�nny Assemble Nut
K13R Pica�nny Assemble Screw
M3 Cocking Lever Fixing Screw
M4 Cocking Lever Fixing Nut
M5 Cocking Lever Combina�on Screw
M6 Cocking Lever Connec�ng Part
M7 Connec�ng Pin
M8 Needle 
M9 Needle Connec�on Part

M10 Hammer Spring
M11 Cocking Lever
M12 Hammer se�ng screw

M13R Safety
M14 Hammer
M15 Needle Connec�on Part Spring
M16 Needle Spring Set-Screw
M17 Safety Set-Screw
M18 Safety Spring
M19 Safety Ball

M20R Receiver
M21 Adjustable Power Set-Screw
M22 Adjustable Power Spring
M23 Adjustable Power Pin
M24 Barrel Fixing Set-Screw
M25 Adjustable Power O-Ring

M28R Adjustable Power Bu�on
M29 Trigger Spring
M30 Inner Hammer Spring
M31 Locking Spring

M32 Trigger
M33 Inner Hammer 
M34 Loading Part
M35 Inner Hammer Holder
M36 Inner Hammer Cover
M37 Hammer Holder Adjustable Set-Screw
M38 Trigger Group Fixing Pin
M39 Trigger Wire
M40 Trigger
M41 Trigger Set-Screw
M53 Hammer to Receiver Screw
BR1R Barrel Shroud
BR6 Barrel Outer O-ring
BR8 Barrel to Receiver Body
BR9 Arrow Inner Oring

BR10 Arrow Barrel
AT3 Air Tank Front Valve Block O-ring(1)
AT4 Air Tank Front Valve Block O-ring(2)

AT5R Air Tank Pipe
AT7 Filling Port Valve Block O-ring

AT14R Filling Port Block Cover
AT15 Valve Block O-Ring
AT16 Valve Block
AT17 Long Valve
AT18 Long Valve Spring

AT19R Air Tube Block
AT20R Manometer
AT27 Valve Block Cover
AT28 
AT29 Short Valve Spring

AT32R Barrel Air Tube Ring
AT34 Ring Screw
AT35 Filling Port Block
AT36 Manometer Lower O-Ring

REBORN

MECHANISM PARTS AND
PART NUMBERS

21



W
AR

RA
N

TY
 C

ER
TI

FI
CA

TE

PR
OD

UC
T

Pr
od

uc
er

 / 
Im

po
rt

er
 C

om
pa

m
y

SE
LL

IN
G 

CO
M

PA
N

Y
CU

ST
OM

ER

Ty
pe

Br
an

d

M
od

el

Se
ria

l 

Ca
lib

er

Ba
rr

el
 L

en
gh

t

Ti
tle

Ad
dr

es
s

Te
l

In
vo

ic
e 

D
at

e

In
vo

ic
e 

N
um

be
r

Si
gn

at
ur

e

N
am

e

Su
rn

am
e

Ad
dr

es
s

Te
l

ID

:  
:  

:  

:  :  

:  

:  

:  :  

:  

:  
:  

:  

:  

:  :  

D
el

iv
er

y 
D

at
e 

an
d 

Lo
ca

tio
n

M
ax

im
um

 D
at

e 
Ti

m
e 

   
:  

 2
0 

D
ay

s
KR

A
L 

A
RM

S
Te

l: 
03

32
 5

24
 6

8 
70

 P
x 

: 0
33

2 
52

4 
68

 7
1

w
w

w
.k

ra
la

rm
s.c

om
P.K

. 4
27

20
 - 

Be
yş

eh
ir/

KO
N

YA

W
ar

ra
nt

y 
Pe

rio
d 

   
   

   
  :

   
2 

Ye
ar

s

:  

:  



42720 - Beyşehir / KONYA

+90332 524 68 70

+90332 524 68 71

export@kralarms.com

www.kralarms.com


